SOLICITUD DE CERTIFICADQOS DE CALIDAD

Plesa CLIENTE: PERFORACIONES TOPKE,S.A
A N a’ h uac PEDIDO CTE:
NUESTRO PEDIDO: 246951-247031
FECHA: 26-Ago-13
PRODUCTO CALIDAD | ESPESOR DIMENSIONES IDENTIFICAQTON COLADAS CERTIFICADO
TUBO NEGRO LISO 1/4" 14" 43445 T,
TUB RACAN2-14-1/4 1/4" 14" 4-3445 /7
TUBO NEGRO LISO 5/16" 12" wmago7e” 4/
TUB-RACAN2-12-5/16 516" 12" MagoA /
TUB-CB/RR8-1/4-3.05-S/COPLE 1/4" 8" 1232267012%282552011 / /
TUB-CB/RR8-1/4-1.52-S/COPLE 1/4" 8" 12322,670124625152011 s
HORA DE SOLICITUD: 12:36 p.m.

HORA DE MISION:
HORA DE ENTREGA:

SUPERVISOR: GERARDO GONZALEZ

CHOFER:
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SeAl-l SeAH Steel Corp
C(FIMOF M F

; POHA.NG PLANT. 14

HEAD OFFICE SEAH TORER, 45 YANGHWA~R0 MAPO—GU_ SEOUL "KOREA- '
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P-|17]18] 45 {15 ] 4
P.p18[18} 45 |a7f 4
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P, [z a5.{15) 31
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H XIDG LBEX1000 #8-C2¢ Cﬂm/G-I-(CrJrMDi-V)fH(Nl'fCu)/15 S
. "#9-T:Base Metal Transverse, W Weld Part Transverse H10-F L:Blongat 160. #11-8.1; Sedn Rorfializing *G GOOD

#TrTrace -

VE HERERY CERTIFY 'IHAT THE HATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE ¥ITH ABCVE
SPECIFICATION AND THE RESUL ALL TEST ARE ACCEPTABLE.

MATERTAL DUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/ MDNET Y PROBLEMS. ANY ORGANL TION OR PERSON(S) WHO DELIBERA’IELY ¥CDIFIES

© THE CERTIFICATE WILL BE PROSECUTED. FOR FORGING AN ORFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CCDE 231)

Manager of Q.M Dept

AT
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" LIC No. {P/O Mo, ).: ‘;-1E1ri='-i1nnﬁa-}'

: SeAH SeAH Steel Corp C‘fm%mﬂ_‘ e
‘ S (-.—)k“ 0[‘ I'" CTE A
, HEADOFFICE SEAH TORER, ‘45 YANGHWA-RO; MAPO-GU, samn, KOREA -smgp_m_ S
o POHANG PLANT RIS _JANGHEUNG»DONG NAM—GU POHANG G T

HFWSTEELPIPE

SPRCIFICATION ': API 5LB PSL]/AS’IM A533(2012)_
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EE B E I - PO

(sémamozo)
R R
Tl A v T ;
0:f ~Refer To-f &
7 bthers .- E ) ys < 3:X1000 *=8-(2: C'Hyin/ﬁ'l-(Cr+}.lo+V)/5+fN1+Cu)/15 g
i R g ~¥9-T/Base Yetal: Transverse “F:Weld Part Transverse. *10-E.L" Elougatwn #11-5 N:Seam Nortalizing. - 2aG GOOD
3 . “WE_HEREEY CERIIFY THAT THE WATERIAL EEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Urveyor . SPECIFICATION AND THE ACCEPTABLE .

RESULTS OF ALL TEST ARE 'ABL
- THE USE OF THE MATERIAL OUISIDE THE SPECIFTCATICNS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMCRE, ANY ORGANIZATION OR PERSCN(S) WHO DBLIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN ORFICIAL DOCUMENT
(ACCORDING TO ‘THE PROVISIONS OF TIE CRIMINAL CODE 231)
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1103108267 ©_
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THIS CRRMFICATE IS~

5 ; "VE EEREBY CERTIFY THAT THE WATERIAL HBREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH AEOVE
urveyor - SPECIFICATION AND THE RESULTS OF ALL ACCEPTABLE.,

) . - THE USE OF THE l.mmmx, QUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SARETY
AND/OR MONE?ARY PROBL FURTHERMORE, ANY CRGANIZATION OR PERSON(S) WHO DELIRRRATELY HODIFIES
THE CERTIFTCATE WILL BE PROSECUI'ED POR BORGING AN OFFICTAL DOCUMENT
{ACCCRDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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| : , “BiX1d00 *8—{32fC+Mn/6+(Cr+Mo+V)/5+(N1+Cu A5 e e ;
~*9-T:Rask Metal. Transverse, W Weld" Part Tx:ansverse $10-2.1¢ ‘Elongaiion #11-5.N;Seap Normalizivg ©. 1GOOLY e Ty Trace (ISO 10474 3: 1 B)

- WE HEREBY CHRTIFY THAT 'IHE MA'IERIAL HEREIN HAS BEEN HADE AND TESTED IN ACCORDANCE WITH ABOVE
SPECTFICATION AND THE RESULTS CF ALL TEST ARE ACCEPTAR

+ THE USE OF THE MA’I‘ERIAL OUI‘SIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. 0RE, ANY ORGANIZA OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICA’I‘E. WILL BE PROSECUTED ROR FORGING AN OFF ICIAL DOCUMENT

(ACCORDING TO THE FROVISIONS OF THE CRININAL GODE 231)
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*1 BBE: Black Beveled End(30 )

- 26-H!Heat (Fad1e) -Analys &; PiPr | is '#7-2:%100, :3°X1000 *B-C2 /G (Cr+Mn+V)/5+(N1+Cu)/1 R oo
- | -11#9-TiBage Metal Transverad, W:Weld Bart Transverse <10:E.LF ‘Elongafion” #11-S.N:Seam Norzalizing aGIGOOD: % Tr: Trace.

———
. + WE _HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALE TEST ARE ACCEPTARLE.
. - THE USE OF THE MATERTAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SABETY
AND/OR_ MONETARY PRUBLEHS FTJR‘I'HERMORE ANY URGANIZATION CR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL OSECUTED FOR FCRGING, AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS CF THE CRIMINAL CODE 231}




QUALITY CERTIFICATE

T ' E.T EDDY CURRENT TEST ULT ULTRASONI TEST FYWZC WEIGHT OF ZING COATING (ST COPPER SULPHATE TEST BWDT
E i iGP=Position B:Base Metal, CL:Center Line SPECIMEN SIZE, A:10x10mm. B:10x7.5mm, C:10x6.7mm. C:10

WELD DUCTILITY TEST RGT AING GAGE TEST MGT METALLOGRAPHIC TEST FE.T STAAIGHTMESS
x5.0mm, JPAES.MAG. @ RESIDUAL MAGNTISM

HUMHE
P/0 No. 12691 B X = = - SQMes
LIC No. MO27857 %”; 'T'éll-gl-kl' -ﬁ-_ﬁE‘é CERTFICATE No. © 20121004~323
zay (HUSTEEL CO.,LTD.) ETT
_ 158UeD DATE 2012. 10. 04, OHEAD OFFICE : Shinan B/D 15F, 94319, Daschi-dong MANUFAGTUAED No2  2012~06-204
mEg Kangnam-ku, SECUL 135-845, KORFA 23R
COMMODITY E.R.W. STEEL PIPES [IDANGJIN PLANT: 589-1,8UGOK~RI, SONGAK-MYEQN, DANMGHN-GLIN, SUPPLIER HUSTEEL.CO.,LTD
HEAY ) CHUNGCHEONGNAM-DO . KOREA +91 PLESA ANAHUAC Y
SPECHICATION : APl 5L-B / ASTM A53B MDAEBUL PLANT: 150,DAEBULSANDANS—RO, YOUNGAM-GUN CUSTCMER : CIAS., S.A. DE C.V.
SERTRNIE L ARNSTRIASIMAYSE JOLLANAM-DO. KOREA oRlHNER oo e DELY.
H =2ME oA E B LE
| ae | cw | 238 omeaszE zw | TRelETET ] cHeMcACOWROSTON®S
TEm; N TYPE ?Fﬁ’lgzg;’ sige | WERE L em ooy WEIGHT @3;;5 w=ys g @Ysﬂul G| si{mn pl 8 | cu [ﬂ N Ti|8 Pem| cea
: ‘ {im  ENGTH {Ib/it} St sl BT It o e
! I inch} . b (™ . . 2, T S
| B ) {psil {psi} %) |(vs/Ts) &
| 1.7 Mm51960 - gpeB| ~ 18 103/4 | 2731 . 0295  20' | 2539 70775 61638 __ 30 | Blao]m[ie] 4]i6Ta1] 5 | sli. ]
2 | M49071 BPEB 24 12 3/4 323.9 0.312 20° 41.48 66860 63852 41 418|78[i2] 4 712311 711
3| 28745 - BPEB 3B 24 610.0 | 0.250 20' 63.47 70340 45250 39 16113186116 3 [ 6 14| 4 4 (1
4 | 579605 BPEB 5] 24 610.0 [ 0.260 | 20 63.47 72226 48586 - 41 4] 8 |81 [10] 2 4 9|3 3|1,
5 | B63086 . BPES 28 24 610.0 | 0.250 | 20 63.47 73243 | 51486 . 35 17/18|84(16] 2 |11 |10} & 91
6 | 664324 " BPEB 18 24 610.0 0.259 ; 20' 83.47 72516 ¢ 48731 | 33 16| 1285|165} 3 | 7 {13]| 4 411,
7 ! M33287 ' BPER i 24 610.0 I 0.250 1 20 63,47 66424 58013 | 38 7 |13|75|12] 5 |14 (23|41 3|61183] 4|1
8 | M36086 | BPER 4 24 610.0 | 0250 i 20 63.47 86714 | 58738 | a7 718|781 3 1522357194 51!
9 | M3764{ | BPEB 2 24 g10.c ! o250 I 2o 63.47 66569 55402 ‘ 39 6 10|75 5 | 189122 7 19| 7 (180 T [1:
10 | M40255 : BPER 1 24 6100 1 0.250 | 20° §3.47 65408 i 53807 i 40 6 118/79113] 7 |19 |20 6 | 7! 8164l 7 11
| oAl - i euvamae| JUSSAE E IM'?A.ZFCMTEEST hes
HYDROSTATIC anas ! e+ a=gg ZINC COATING i ST M| sT
ITEM - TEST ﬁs«rs Not Haronoes | CIRCUMFERENCE | TENSILE TEST VISQML: BinG | D glel® . Mag L
N TREATMENT | oy | TEST Srution | WZc T oot |DMEN-. BENOY T | T | T |0 5 B FEMARKS
{psi) - Sﬂl.i_'l' (¢ e e i (cfaf) | {TIMES)| SION  TEST |
E a1 e B o E e [m[C T
1 800 GOOD 930 ACCEPT 74836 ACCEFT _GOOD : Goon) 0,1 16
2 1050 ‘GOQo 930 ACCEPT 70821 ACCEPT. GQOD acon| .1 1]
3. 450 GOOC 930 ACCEPT 74401 ACCEPT' GOOD aoop| 0,1 17
4 i 450 GOOD 930 ACGCEPT 76287 ACCEPT GOOQD aoco| 9.1 16
5 - 450 .GOOD 930 ACCEPT 77302 ACCEPT GEOOD coop | 0.1 16
8 450 GOOGD 930 ACCEPT ! 76577 ACCEPT GOQD coon | 0.1 16
7 450 . GOCD 93¢ ACCEPT ' 70485 ACCEPT  GOQD | 6oon| 0.1 17
8 450 iGOOD] 930  |ACCEPTY 70775 ACCEPFT GOOD ! Gooo| (1 16,
g 450 'GOOD| - 930 ACCEPT 70830 ACCEPT GOQD cooo| 6.1 16
10: 450  .GOOD| . 830 !{ACCEPT; B LT oo . |ACCEPT GQGD | |eeoo| 0. . A7 e
N . OTYPE BPE ALACK PLAN ENDS BPEB BPE BEVELLED BTE BLACK THREADED ENDS BTC ELACK THREADED &COUPLED GPE GALVANIZED PLAIN ENDS GTE GALVANIZED THREADED ENDS GTC GALVANIZED THREAD 8 COUPLED
O ; $20,D. OLTSIDE DWMETER “SW.T, WALL THICKNESS ACHEMICAL COMPOSITION CHECK-ANALYSIS/UNIT ~2:1/%100 =3:2/% 1000 4:1/x10000 TR TRACE '$)TP TESTING PRESSURE ‘B'NDT NON-DESTRUCTIVE TEST

SIGNATURE

SURVEYOR TO:

WE HEREBY CERTIFY THAT THE PRODUCTS HEREIN HAVE BEEN MADE AND TESTED IN ACCORCANCE
WITH THE ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE QADER.

= B2 2E R0 F3 MY L BAY BASIHSE SYFUIL.

SIGNATURE

“% pio

__ MANAGER OF QUALITY ASSURANGE TEAM

HMS C-80-05-(21)

PAGE :@ 1

/



Amwes QUALITY CERTIFICATE
PiDNg, @ 12681 b = | ol EgAYE
Gt 2= AIT AE]
UCNe,  : MO27857 E“‘S. ‘I"-'IEIAI' o= CERTIFICATE No. © 20121004~323
It {HUSTEEL CO.,LTD.) AEws
ISSUED DATE 2012. 10, 04 CHEAD GFFICE : Shinzn B/0 15F, 943-18, Daechi-dong MANJFACTURED No.t 201 2-06-204
Ay Kangnam-ku. SEQUL 135-845, KOREA 28 &
COMMODDITY - E.R.W. STEEL PIPES CIDANGJIN PLANT: 569-1,8UGOK-RI,SONGAK-MYEON, DANGIIN~GUN, SUPBLIEA : HUSTEEL.CO. LTD
YT CHUNGCHEONGNAM-DO.KOREA 22 PLESA ANAHUAC ¥
SPECIFICATION : APl 5L-B f ASTM AS36 BDAEBUL PLANT: 150.DAEBULSANDANI-RO, YOUNGAM-GUN CUSTOMER : CIAS., S.A. DEC.V.
I ) e JOLLANAM-DO, KOREA T o e
2OE A 3 adE
! : au Z33 = & TENSILE TEST CHEMICAL COMPOSITION(%)
USRI T i T P g e ety S e DU T e i i o e S B Pl
MO fom (PigCED) op : wr . RO TS ¥s & | va il
: | ’ o) | LENGTH 1b/H) . - = Yo
i |— linch) } L P ; } 3 s I 8
E = i (osi) st | 0 [trsrs
11 | 41261 1 BPEB 2 74 §10.0 0250 20’ 6347 | 63aia ! 55402 T a5 | 17T 17 [ T T
12 | M48843 BPEB 1 24 610.0 . 0.250 - 20 63.47 V0775 ° 46845 | 39 15] 13 8 1!
13 | M51332 " BPEB 31 24 610.0 . 0250 @ 20 63.47 64394 53662 - 40 7111 16 1}
. { H i
! |
: | i !
i !
i
_ ; |
i LAY - . NS . =AM .
| HYOROSTATIC | anase =Ny ¢ HEE BEuDUE| IANCCOATING | yigua  paTr-; W | R | M | 57| MPATGTEST | Res.
mem.  TEST HEAT & | HARDNESS | CHOUMFERENCE | TENSLE TEST 2 oune l 0| 6| a Mag. o 2
NO. T g TRRATMENT | qypy | TEST oRweLDs | WzS DIMEN-; (BEND) [ T | T | T (0| p | EORRON o
. i RE- . _— : : SIZE: & ® REMARKS
{Bsi) Al {t) {Hv) : tos) o/m) | SION  TEST
— 1 sur - END  BODY s . -
o L - 1= DR USSR GO SR N Byl )] - —_
117 456" ‘acop| "6 |ACoERT : : 67875 ACCERT. GOCD ; 80001 0.1 18
12 450 GOOD 230 ACCEPT ; i 74836 . ACCEPT, 300D | aoan| Q1 16
13 450 :GOOD 930 ACCEPT : : 68455 ) ACCEPT- GOOD cooe | 0,1 17
_—ﬂ- TYPE GF‘E BMCK PLAN ENDS BPEB SP€ BEVELLED ETE BLACK THREADED ENDS BTC BLACK THHEAOED&COUPLE-D .GPE GALVANIZED PLArN Eﬂus GTE GALVANIZED THEEADEI:;E-N-E;SI éi:lCEE(SALVN:IIZEDHTHHEXD_ QCILOG!;LE-D
O 1 700.0. CUTSIOE DIAMETER BWV.T. WALL THICKNESS SCHEMICAL COMPOSITION CHECK- ANALYSIS/UNIT -2i/%100 ~8:1/% 1000 -4:1/x10000 TR TRACE  (5¥TP TESTING PRESSURE {EINDT NON-DESTRUGTIVE TEST
T E T EOOY CURRENT TEST &5, T ULTRASONIC TEST (F'WZC WEIGHT OF ZING COATING  CST COPPER SULPHATE TEST @WDT WELD QUCTILITY TEST RGT RING GAGE TEST MGT METALLOGRAPHIG TEST 85,7 STRAIGHTNESS
E . fi#P=Position B:Base Metal. CL:Center Line HSPECIMEN SIZE, A: 10x10mm, B:10x7.5mm, Ci10x8.7mm, D:10x5,.0mm. {RES.MAG. : RESIDUAL MAGNTISM
SIGNATURE EHES T 230 MEAE Y AN BEAASE BEELICL SIGNATURE
e .. | WEHEREBY CERTIEY THAT THE PRODUCTS HEREIN HAVE SEEN MADE AND TESTED IN ACCORDANCE . 4 Sty N
SURVEYOR TO: WITH THE ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLEC FOR THE QRDER. MANAGER OF QUAL!TY ASSUHANCE TEAM

HMS C-30-05-(21} PAGE @ 2 2
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.. CERTIFICADO DE CALIDAD DE TUBERIA

Cod: FPD-PR-05. 06

Edickoa 1 0 Raniadon: 3

|- echa de R 12 Movienra 2013

SISTEMA DE GESTION DELA CALIDAD -

REPORTE DE CALIDAD

“Tubesfa (line pipe): . GRADOB

L EREQNALS A R e

- {orar s o Tems sEAT: 2112030030, 51.26 251.2040.291-5127_B1.28 01 2915108 B 2R ARS8 D284 510 ) 231.26414-21-51-71_731-2046-231.50.32, 231-28-47-23)-51-39_231 28-40-231.5134_231- 26491231 51

— (Mill Certificatéd Report).
| YECHA DEPABRICACION osbly
{Rahrication Date) . . I
" HEPORTEFS, . )
. EeportNo) Esna_u.z_kw )
cLmENTE PLESA ANAHUAC
Numero do Flanta{Facility o) - WA PEDIDO 5000467
Ho. Licencia {Licenss Number) B WA ' R
tivel Repesifics do Produsto; . ASTM A-53 o -
Tipa #= Produstol Type of Pipe/elivery Condition): HFW ‘Trezizbilidad al Provesdor de Acero:
Mo.deRollo(Coll Ho) © 1739685442
. : Coladn (Heat) . 26257011
Espesor (Thlkness) . 0.250 - pulg(h) (X532 mm Ogzden Interns do Fabrieacion 21
Loagitul {Leghts) . w018 pisa(f) - 615 melras { Work Order) -
ERW H5S - .
‘Ditmetro {Dismoter)/ Tnaho (Bizo) B425 pilg (in) 0219075 meteos
Pesa (man) 45158 b, (poumd) 204.84 .k
Peso Linel 2238 Gaundiry 331 kg. X metre

' ESTF CERTIFICADO AMPARA td0 PIRZAS DE FROBUCT; TUBERIA EEEQDWIGEEUH 515/ TUPO DE 8.625 DE DIAMETR( X .250 DE ESPESOR ASTM A<33 G2 B

[35_231.29.10:231-51-87_231.23-11-231-51-38_231:25+1 2-231-51-39_231-29-13-291-5140_23| 29-14-231-51-42_231-29-15:231-51-43_231 2015:23, 1-51-44,_231-20-20-23]-5145_231.29-23-231-5146_231-29-23-211.51+47_23] -29-24-231-5148_2%1.25- |
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